PNC EXCAVATOR PARTS CO., LIMITED 86--13660741003 joanna@pncparts.com

ZX135US-3 EGR Valve 8981843011 4JJ1 ISUZU Genuine Excavator Spare Parts

  • High Light
    Hitachi Crawler Excavator ZX160LC-3, EGR Valve 8981843011, Excavator Parts ZX135US-3 EGR Valve
  • Machine
    Hitachi Crawler Excavator
  • Model
    ZX120-3, ZX135US-3, ZX160LC-3
  • Part No
    8-98184301-1, 8-98238245-4, 8981843011, 8982382454
  • Quality
    Made In Japan
  • Weight
    2-5kgs
  • Warranty
    6 Months
  • Stock
    500pcs
  • Product Name
    ZX135US-3 EGR Valve, EGR Valve 8-98184301-1, Excavator Spare Parts
  • Place of Origin
    Japan
  • Brand Name
    PNC
  • Model Number
    Hitachi ZX135US-3
  • Minimum Order Quantity
    1PC
  • Price
    USD 229-259/PC
  • Packaging Details
    Carton box
  • Delivery Time
    1-2 working days
  • Payment Terms
    T/T, Western Union, Paypal
  • Supply Ability
    1000pcs/months

ZX135US-3 EGR Valve 8981843011 4JJ1 ISUZU Genuine Excavator Spare Parts

Buy ZX135US-3 EGR Valve 8981843011 4JJ1 ISUZU Genuine Excavator Spare Parts For Sale​

 

Description

ZX135US-3 EGR Valve, EGR Valve 8981843011, Excavator Spare Parts

Application

Hitachi Crawler Excavator

Model

ZX120-3, ZX135US-3, ZX160LC-3

Part No.

8-98184301-1, 8-98238245-4, 8981843011, 8982382454

Quality

Made in Japan, ISUZU genuine

Weight

2-5 kgs

Packing

Carton box

MOQ

1PC

Lead time

Within 24 hours

Payment

TT, Western union, Paypal, Paysend, RMB

Warranty

6 Months

Shipping Port

Huangpu Old Port, Shenzhen Yantian,Guangzhou

 

Compatible equipment models: EGR Valve 8981843011:
CP220-3 PZX135USK-3F VR516FS ZX110-3 ZX110-3-AMS ZX110-3-HCME ZX110M-3 ZX110M-3-HCME ZX120-3

ZX130-3-AMS ZX130-3-HCME ZX130K-3 ZX135US-3 ZX135US-3-HCME ZX135US-3F-HCME ZX135USK-3

ZX140W-3 ZX140W-3-AMS ZX140W-3DARUMA ZX145W-3 ZX160LC-3 ZX160LC-3-AMS ZX160LC-3-HCME

ZX180LC-3 ZX180LC-3-AMS ZX180LC-3-HCME

 

Other ZX135US-3 parts we supply:

4649725 4668374 4674705
4674706 4674706 4657941
4657942 4674707 4674708
4674709 4651943 661203

 

ZX135US-3 EGR valve parts on group:

Pos. Part No Qty Parts name Comments
001. 8981843011 [1] VALVE; EGR 24V
002(A). 0280508800 [1] BOLT; EGR VLV M8X80 FLANGE
002(B). 0286508250 [2] BOLT; EGR VLV M8X25 FLANGE
002(C). 8971315971 [3] BOLT; EGR VLV M8X35 W/PL WASHER
004. 8973841191 [1] GASKET; EGR VLV C ALSO INCLUDED IN GASKET SET(ENGINE)
004. 8980945282 [1] GASKET; EGR VLV ALSO INCLUDED IN GASKET SET(ENGINE)
012. 0911802080 [2] NUT; EGR VLV M8 FLANGE
016. 0410108500 [2] STUD; EGR VLV M8X50 L=62
017(A). 8973576843 [1] GASKET; EGR PIPE ALSO INCLUDED IN GASKET SET(ENGINE)
017(B). 8980175510 [1] GASKET; EGR PIPE ALSO INCLUDED IN GASKET SET(ENGINE)
271. 0281510450 [1] BOLT; BRKT M10X45 FLANGE
681. 0911802080 [2] NUT; EGR PIPE M8 FLANGE

ZX135US-3 EGR Valve 8981843011 4JJ1 ISUZU Genuine Excavator Spare Parts 0ZX135US-3 EGR Valve 8981843011 4JJ1 ISUZU Genuine Excavator Spare Parts 1